



93	3HJBN-08-16	Bolt (M8x16)	4
92	650120329	Left bracket	1
91	650120328	Right bracket	1
90	650101203	Handle	1
89	650320701	Left gear	1
88	650340114	Connecting bar	1
87	650320307	Washer	1
86	650320404	Gear box	1
85	GB95-85	Washer 10	1
84	650321501	Connecting bar washer	2
83	650300701	Down fix board	2
82	650300702	Up fix board	2
81	GB91	Pin 2x16	2
80	GB5781-86	Bolt (M8x40)	3
79	650121506	Washer	3
78	650440106	Mower deck	1
77	650320501	Spring	1
76	650320303	Drive cable board	1
75	GB/T68	Bolt (M8x20)	1
74	GB96-85	Washer 8	1
73	GB896-86	E rings 6	2
72	650120206	Flap rod	1
71	650120509	Flap spring	1
70	650300405	Drive cover	1
69	GB96-85	Washer 5	3
68	GB6560-86	Bolt M5x16	2
67	650100203	Grass catcher (upper piece)	1
66	650100201	Grass catcher (lower piece)	1
65	650340116	Brake & Drive cable	1
64	GB5781-86	Bolt (M5x35)	1
63	650320207	Brake bar	1
62	650320208	Drive bar	1
61	650320230	Upper handle bar	1
60	650320305	Stop plate	1
59	GB5781-86	Bolt (M5x30)	2
58	650220301	Stop plate	1
57	GB/T889.1	Nut (M5)	4
56	GB923-88	Nut M6	1
55	650240101	Throttle Lever	1
54	GB95-85	Washer 6	1
53	GB5787-86	Bolt (M6x 43)	1
52	650121203	Bolt (M8x55)	2
51	650120505	Hook	1
50	650140108	Handle bar knob	2
49	650120305	Rear opening flap	1
No.	Code	Name	Qty.

48	650120313	Strip	1
47	650170501	Rubber strip	1
46	650121204	Bolt (M8x19)	4
45	650120202	Lower handle bar	1
44	GB12618-90	Rivet (4x12)	3
43	650320502	Spring	1
42	GB848-85	Washer 5	4
41	B&S 60	B&S Engine	1
40	GB845-85	Screw ST4.8x16	9
39	GB5781-86	Bolt (M6x12)	2
38	650320304	Fix axle block	2
37	GB6183.1	Nut (M6)	2
36	650101401	Cover	1
35	GB6183.1	Nut (M8)	13
34	650340108	Drive wheel assemble	1
33	650340111	Rear shaft assembly	1
32	B/T11544	Belt Z800	1
31	650300402	Wheel cover	2
30	650340120	Rear wheel	2
29	650300433	Rear wheel hub cap	2
28	650320301	Belt axle	1
27	650320309	E rings 22	2
26	650340112	Adjustment hand bar	1
25	650320206	Bracket	2
24	650321701	Bearing	2
23	GB119-86	Pin B5X21.3	2
22	650320702	Right gear	1
21	GB896-86	E rings 9	2
20	650300432	Front wheel hub cap	2
19	GB6183.1	Nut (M10)	5
18	650340134	Front wheel	2
17	650340109	Front shaft assembly	1
16	GB/T1099	key	1
15	650320231	Drive belt axle	1
14	GB80-85	Bolt (M6x8)	2
13	GB/T818-2000	Bolt (M5x10)	1
12	650300406	Belt protect cover	1
11	650121001	Crankshaft key	1
10	650310601	Blade mounting boss	1
9	GB889.1	Nut (M10)	4
8	650121503	Washer	4
7	650121504	Spring washer	4
6	650120302	Blade	4
5	650121201	Blade bolt (M10x20)	4
4	650121202	Bolt 3/8"-24UNF	1
3	GB955-87	Spring washer 10	1
2	650121505	Washer (Φ10)	1
1	650120301	Blade holder	1
No.	Code	Name	Qty.